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responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in
accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to copy or
distribute this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material,
product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested.
This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program
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STANDARD AND TEST USED:
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ASTM F739-07, Standard Test Method for Resistance of Protective Clothing Materials to
Permeation by Liquids or Gases Under Conditions of Continuous Contact.

AUTHORIZATION:

The tests were authorized by Purchase Order No. 04-87848.

SPECIMEN DESCRIPTION:

The tests were performed on a specimen identified by the client as Interceptor (Blue, Laminate.)
This report describes the results of ASTM F739-07 that were performed on the specimen
previously described and submitted by Lakeland Industries. The sample was received in pristine
condition on 2/11/10 and the test evaluations were conducted at Intertek located in Cortland, NY
between the dates of 4/9/1 0 and 4/26/10.

CONCLUSION:

The specimen previously described, submitted by Lakeland Industries Inc., was evaluated in
accordance with ASTM F739-07, Standard Test Method for Resistance of Protective Clothing
Materials to Permeation by Liquids or Gases Under Conditions of Continuous Contact The test
data sheets are attached as an appendix (7 pages following).
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